

## TEST REPORT No. 396644

Customer

**KEMICHAL S.r.l.**

Via dell'Artigianato, 2 - 35010 TREBASELEGHE (PD) - Italy

Item\*

**wood varnish named  
"FFA 3426 MG-OCV 826G"**

Activity



**slip resistance in accordance  
with standard UNI EN 13036-4:2011**

Results

Conditions	Mean Pendulum Test Value
dry surface	85 PTV

(\*) according to that stated by the customer.

Bellaria-Igea Marina - Italy, 25 July 2022

Chief Executive Officer

(Dott. Arch. Sara Lorenza Giordano)



Firmato digitalmente da SARA LORENZA GIORDANO

Order:  
93233

Item origin:  
sampled and supplied by the customer

Identification of item received:  
2022/1699 dated 13 July 2022

Activity date:  
22 July 2022

Activity site:  
Istituto Giordano S.p.A. - Blocco 8 - Via del  
Lavoro, 1 - 47814 Bellaria-Igea Marina (RN) - Italy

Contents	Page
Description of item*	2
Normative references	2
Apparatus	2
Method	3
Results	3

This document is made up of 3 pages and shall not be reproduced except in full without extrapolating parts of interest at the discretion of the customer, with the risk of favoring an incorrect interpretation of the results, except as defined at contractual level.

The results relate only to the item examined, as received, and are valid only in the conditions in which the activity was carried out.

This document is the English translation of the test report No. 396644 dated 25 July 2022 issued in Italian; in case of dispute the only valid version is the Italian one.

Date of translation: 13 September 2022.

The original of this document consists of an electronic document digitally signed pursuant to the applicable Italian Legislation.

Chief Test Technician:

Per. Ind. Luigi Consiglio

Head of Tectonics Laboratory:

Dott. Geol. Gianluca Ferraiolo

Compiler: Valentina Rocchi

Reviewer: Dott. Geol. Gianluca Ferraiolo

Page 1 of 3